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PSD ax40 2437MHz

Spectrum Analyzer 1
Swept SA

KEYS|G|-|T Input: RF Input Z: 50 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100

Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run M
i PNNNNN

Ref Lvl Offset 0.28 dB Mkr1 2.434 48 GHz
Scale/Div 10 dB Ref Level 20.00 dBm

1 Spectrum

Center 2.43700 GHz #Video BW 100 kHz Span 60.00 MHz|
#Res BW 30 kHz ms (1001 pts)

PSD ax40 2452MHz

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input: RF #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100 M
> Align: Auto Freq Ref: Int () laCantow T FEa R PN NN NN

1 Spectrum Ref Lvi Offset 0.31 dB

Scale/Div 10 dB Ref Level 20.00 dBm

Center 2.45200 GHz #Video BW 100 kHz Span 60.00 MHz|
#Res BW 30 kHz Sweep 63.3 ms (1001 pts)
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6.5. Conducted Band Edge and Spurious Emission Measurement

6.5.1. Test Specification

Test Requirement: FCC Partl5 C Section 15.247 (d)

Test Method: KDB558074

In any 100 kHz bandwidth outside of the authorized
frequency band, the emissions which fall in the
non-restricted bands shall be attenuated at least 20 dB /
30dB relative to the maximum PSD level in 100 kHz by
RF conducted measurement and radiated emissions
which fall in the restricted bands, as defined in Section
15.205(a), must also comply with the radiated emission
limits specified in Section 15.209(a).

Limit:

Test Setup:

Spectrum Analyzer EUT

Test Mode: Transmitting mode with modulation

1. The testing follows FCC KDB Publication No. 558074
D01 DTS Meas. Guidance v04.

2. The RF output of EUT was connected to the spectrum
analyzer by RF cable and attenuator. The path loss
was compensated to the results for each
measurement.

3. Set to the maximum power setting and enable the
EUT transmit continuously.

4. Unwanted Emissions measured in any 100 kHz
bandwidth outside of the authorized frequency band

Test Procedure: shall be attenuated by at least 20 dB relative to the
maximum in-band peak PSD level in 100 kHz when
maximum peak conducted output power procedure is
used. If the transmitter complies with the conducted
power limits based on the use of RMS averaging over
a time interval, the attenuation required under this
paragraph shall be 30 dB instead of 20 dB per
15.247(d).

5. Measure and record the results in the test report.

6. The RF fundamental frequency should be excluded
against the limit line in the operating frequency band.

Test Result: PASS ‘ 193 €
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6.5.2. Test Data(worst)
Band Edge

Test Graphs
Band Edge b 2412MHz Ref

Spectrum Analyzer 1
Swept SA

KEYS|GHT Input: RF Input Z: 50 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power

RL ) Cpupllng: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100

Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run M
PNNNNN

1 Spectrum

Ref Lvl Offset 2.26 dB Mkr1 2.413 50 GHz
Scale/Div 10 dB

Ref Level 20.00 dBm

Spectrum Analyzer 1
Swept SA
KEYSIGHT /nput RF ¥ PNO: Fast Avg Type: Log-Power

RL Coupling: DC Corr CCorr 3 Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run

1 Spectrum

Ref Lvl Offset 2.26 dB
Scale/Div 10 dB

Ref Level 20.00 dBm

-
#Video BW 300 kHz

Sweep 9.60 ms (1001 pts)
5 Marker Table v

Mode Trace Scale Function Function Width Function Value

2.400 0 GHz -48.69 dBm
2.400 0 GHz -48.69 dBm
2.398 0 GHz -42.83 dBm

q (‘ ‘!‘ e 4:46:35 PM
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Band Edge b 2462MHz Ref

Spectrum Analyzer 1
Swept SA

KEYS|GHT Input: RF Input Z: 50 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power

RL —-— Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100 M
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run

PNNNNN

U5z Ref Lvl Offset 2.32 dB

Scale/Div 10 dB

Ref Level 20.00 dBm

Center 2.46200 GHz
#Res BW 100 kHz

Spectrum Analyzer 1
Swept SA
KEYSIGHT /nput RF #Atten: 30 dB PNO: Fast Avg Type: Log-Power

RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run

1 Spectrum

Ref Lvl Offset 2.32 dB
Scale/Div 10 dB

Ref Level 20.00 dBm

#Video BW 300 kHz
#Res BW 100 kHz

5 Marker Table v

Mode Trace Scale Function Width

2.500 0 GHz -57.32 dBm
2.487 7 GHz -55.11 dBm

D )| ?) e
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Span 30.00 MHz|
Sweep 2.93 ms (1001 pts)

Sweep 9.60 ms (1001 pts)

Function Value
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Spectrum Analyzer 1
Swept SA

KEYSIGHT nput RF
oupling:
RL e Align: Auto

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB
Preamp: Off

1 Spectrum

Scale/Div 10 dB

n

Center 2.41200 GHz
#Res BW 100 kHz

Spectrum Analyzer 1
Swept SA

KEYSIGHT fneut RF
oupling:
RL e Align: Auto

#Atten: 30 dB

Corr CCorr Preamp: Off

Freq Ref: Int (S)

1 Spectrum
Scale/Div 10 dB

#Res BW 100 kHz

5 Marker Table v

Mode Trace Scale

2.400 0 GHz
2.399 9 GHz

Sep 12, 2024
4:50:05 PM

a ~m?

Band Edge

I s i s i
I S S . W

Ref Lvl Offset 2.26 dB
Ref Level 20.00 dBm

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100

Trig: Free Run M

PNNNNN
Ref Lvl Offset 2.26 dB Mkr1 2.413 26 GHz
Ref Level 20.00 dBm

Span 30.00 MHz|
Sweep 2.93 ms (1001 pts)

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100
Trig: Free Run

#Video BW 300 kHz
Sweep 9.60 ms (1001 pts)

Function Width Function Value

41.41 dBm
-39.58 dBm
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Band Edge g 2462MHz Ref

Spectrum Analyzer 1
Swept SA

KEYS|GHT Input: RF Input Z: 50 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100 M
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off PNNNNN

1 Spectrum

Ref Lvl Offset 2.32 dB Mkr1 2.460 77 GHz
Scale/Div 10 dB

Ref Level 20.00 dBm

Center 2.46200 GHz Span 30.00 MHz|
#Res BW 100 kHz Sweep 2.93 ms (1001 pts)

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL —-— Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off

1 Spectrum

Ref Lvl Offset 2.32 dB Mkr1 2.460 7 GHz
Scale/Div 10 dB

Ref Level 20.00 dBm 3.91 dBm

#Video BW 300 kHz
#Res BW 100 kHz

Sweep 9.60 ms (1001 pts)
5 Marker Table v

Mode Trace Scale Function Width Function Value

2.500 0 GHz -56.46 dBm
2.483 9 GHz -52.19 dBm

Dl ?) e
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Band Edge n202412MHz Ref

Spectrum Analyzer 1
Swept SA

KEYS|GHT Input: RF Input Z: 50 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100 M
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off PNNNNN

1 Spectrum Ref Lvl Offset 2.26 dB Mkr1 2.410 74 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 2.41 dBm
L

Center 2.41200 GHz

Span 30.00 MHz|
#Res BW 100 kHz

Sweep 2.93 ms (1001 pts)

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL —-— Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off
1 SEETD Ref Lvl Offset 2.26 dB
Scale/Div 10 dB Ref Level 20.00 dBm

#Video BW 300 kHz
#Res BW 100 kHz

5 Marker Table v

Sweep 9.60 ms (1001 pts)

Mode Trace Scale i Function Width Function Value

2.400 0 GHz 43.20 dBm
2.399 8 GHz 41.12 dBm

D M ? T
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Band Edge n20 2462MHz Ref

Spectrum Analyzer 1
Swept SA

KEYS|GHT Input: RF Input Z: 50 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100

Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run M

PNNNNN

1 Spectrum Ref Lvl Offset 2.32 dB Mkr1 2.460 71 GHz
ScaIeIDw 10 dB Ref Level 20.00 dBm

Center 2.46200 GHz i Span 30.00 MHz|
#Res BW 100 kHz Sweep 2.93 ms (1001 pts)

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100

Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run M

PNNNNN

1 Spectrum Ref Lvi Offset 2.32 dB Mkr1 2.460 7 GHz|
Scale/Div 10 dB Ref Level 20.00 dBm 2.90 dBm

P _E________

#Video BW 300 kHz
#Res BW 100 kHz Sweep 9.60 ms (1001 pts)

5 Marker Table v

Mode Trace Scale i Function Width Function Value

2.500 0 GHz -57.47 dBm
2.483 7 GHz -51.59 dBm

2 (sl Il dindt
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Band Edge n40 2422MHz

Spectrum Analyzer 1
Swept SA

KEYSIGHT nput RF
oupling:
RL e Align: Auto

1 Spectrum
Scale/Div 10 dB

Center 2.42200 GHz
#Res BW 100 kHz

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low Trig: Free Run

Ref Lvl Offset 2.27 dB
Ref Level 20.00 dBm

Spectrum Analyzer 1
Swept SA

KEYSIGHT 'gpulil_RF e
oupling:

RL e Align: Auto

1 Spectrum

Scale/Div 10 dB

#Res BW 100 kHz
5 Marker Table v

Mode Trace Scale

a ~m?

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off
IF Gain: Low

Corr CCorr

Freq Ref: Int (S) Trig: Free Run

Ref Lvl Offset 2.27 dB
Ref Level 20.00 dBm

or 1y I R

#Video BW 300 kHz

2.400 0 GHz
2.399 8 GHz

-36.42 dBm
-35.79 dBm

Sep 12, 2024
4:59:33 PM

Page 59 of 93

Avg Type: Log-Power
Avg|Hold: 100/100

Avg Type: Log-Power
Avg|Hold: 100/100

M
PNNNNN

Mkr1 2.419 48 GHz

Span 60.00 MHz|
Sweep 5.80 ms (1001 pts)

Sweep 9.60 ms (1001 pts)

Function Width Function Value
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Band Edge n40 2452MHz Ref

Spectrum Analyzer 1
Swept SA

KEYS|GHT Input: RF Input Z: 50 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100 M
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run PN NN NN

1 Spectrum Ref Lvl Offset 2.31 dB Mkr1 2.447 02 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 0.71 dBm
L

Center 2.45200 GHz

Span 60.00 MHz|
#Res BW 100 kHz

Sweep 5.80 ms (1001 pts)

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run

1 Spectrum Ref Lvil Offset 2.31 dB

Scale/Div 10 dB Ref Level 20.00 dBm

#Video BW 300 kHz
#Res BW 100 kHz

5 Marker Table v

Sweep 9.60 ms (1001 pts)

Mode Trace Scale i Function Width Function Value

g .83
2.500 0 GHz -56.29 dBm
2.484 5 GHz -45.53 dBm

2 sl Il dissss
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Spectrum Analyzer 1
Swept SA

KEYSIGHT nput RF
oupling:
RL e Align: Auto

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

1 Spectrum
Scale/Div 10 dB

Center 2.41200 GHz
#Res BW 100 kHz

Spectrum Analyzer 1
Swept SA

KEYSIGHT fneut RF
oupling:
RL e Align: Auto

Corr CCorr
Freq Ref: Int (S)

1 Spectrum
Scale/Div 10 dB

#Res BW 100 kHz
5 Marker Table v

Mode Trace Scale

Sep 12, 2024
5:08:52 PM

a ~m?

2.400 0 GHz
2.399 8 GHz

Band Edge ax20 2412MHz

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low Trig: Free Run

Ref Lvl Offset 2.26 dB
Ref Level 20.00 dBm

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off
IF Gain: Low

Avg|Hold: 100/100
Trig: Free Run

Ref Lvl Offset 2.26 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

0 .
-45.69 dBm
-“44.44 dBm
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Avg Type: Log-Power
Avg|Hold: 100/100

M
PNNNNN

Avg Type: Log-Power

Function Width

Mkr1 2.413 23 GHz

Span 30.00 MHz|
Sweep 2.93 ms (1001 pts)

Sweep 9.60 ms (1001 pts)

Function Value
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Band Edge ax20 2462MHz

Spectrum Analyzer 1
Swept SA

KEYSIGHT nput RF
oupling:
RL e Align: Auto

1 Spectrum
Scale/Div 10 dB

Center 2.46200 GHz
#Res BW 100 kHz

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off
IF Gain: Low

Avg|Hold: 100/100
Trig: Free Run

Ref Lvl Offset 2.32 dB
Ref Level 20.00 dBm

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF

) Coupling: DC
RL Align: Auto

1 Spectrum
Scale/Div 10 dB

#Res BW 100 kHz

5 Marker Table v

Mode Trace Scale

a ~m?

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

Corr CCorr
Freq Ref: Int (S)

Avg|Hold: 100/100
Trig: Free Run

Ref Lvl Offset 2.32 dB
Ref Level 20.00 dBm

1 ——— [ T 17 1 T T T
., r ]
e ]

#Video BW 300 kHz

-59.77 dBm
-51.60 dBm

2.500 0 GHz
2.483 5 GHz

Sep 12, 2024
5:12:04 PM
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Avg Type: Log-Power

Avg Type: Log-Power

M
PNNNNN

Mkr1 2.463 32 GHz

Span 30.00 MHz|
Sweep 2.93 ms (1001 pts)

M
PNNNNN

Mkr1 2.463 3 GHz

Sweep 9.60 ms (1001 pts)

Function Width Function Value
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Spectrum Analyzer 1
Swept SA

KEYSIGHT nput RF
oupling:
RL e Align: Auto

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

1 Spectrum
Scale/Div 10 dB

Center 2.42200 GHz
#Res BW 100 kHz

Spectrum Analyzer 1
Swept SA

KEYSIGHT fneut RF
oupling:
RL e Align: Auto

Corr CCorr
Freq Ref: Int (S)

1 Spectrum
Scale/Div 10 dB

#Res BW 100 kHz
5 Marker Table v

Mode Trace Scale

2 (sl Il distes

Band Edge ax40 2422MHz

#Atten: 30 dB
Preamp: Off

2.400 0 GHz
2.399 5 GHz

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100

Trig: Free Run M

PNNNNN

Ref Lvl Offset 2.27 dB
Ref Level 20.00 dBm

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100
Trig: Free Run

Ref Lvl Offset 2.27 dB
Ref Level 20.00 dBm

or 1y I R

#Video BW 300 kHz

Function Width

-35.87 dBm
-35.58 dBm
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Sweep 5.80 ms (1001 pts)

Sweep 9.60 ms (1001 pts)

Function Value
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Band Edge ax40 2452MHz Ref

Spectrum Analyzer 1
Swept SA

KEYS|GHT Input: RF Input Z: 50 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100 M
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run PN NN NN

1 Spectrum Ref Lvl Offset 2.31 dB Mkr1 2.449 48 GHz
Scale/Div 10 dB Ref Level 20.00 dBm

Center 2.45200 GHz

Span 60.00 MHz|
#Res BW 100 kHz

Sweep 5.80 ms (1001 pts)

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run

1 Spectrum Ref Lvil Offset 2.31 dB

Scale/Div 10 dB Ref Level 20.00 dBm

#Video BW 300 kHz
#Res BW 100 kHz

5 Marker Table v

Sweep 9.60 ms (1001 pts)

Mode Trace Scale i Function Width Function Value

2.500 0 GHz -57.77 dBm
2.484 5 GHz -45.46 dBm

= )l 7
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Conducted RF Spurious Emission

Test Graphs
Tx. Spurious b 2412MHz Ref

Spectrum Analyzer 1
Swept SA

KEYSIGHT EPWSIRF e
oupling:
RL e Align: Auto

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

Avg Type: Log-Power
Avg|Hold: 100/100

Trig: Free Run M

PNNNNN
1 Spectrum
Scale/Div 10 dB

Ref Lvl Offset 2.26 dB Mkr1 2.412 51 GHz

Ref Level 20.00 dBm

Tx. Spurious

Spectrum Analyzer 1
Swept SA

KEYSIGHT nput RF
oupling:
RL e Align: Auto

1 Spectrum
Scale/Div 10 dB
Log

10

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 10/10 M w
Trig: Free Run -
PNNNNN
Ref Lvl Offset 2.26 dB Mkr1 2.413 2 GHz

Ref Level 20.00 dBm

#Video BW 300 kHz
#Res BW 100 kHz

5 Marker Table A\

Sweep ~2.53 s (30001 pts)

Mode Trace Scale Function Function Width Function Value

26. 7
4.979 0 GHz
7.190 1 GHz
9.677 4 GHz

DG wh

Sep 12, 2024
4:47:11 PM

.04
-53.30 dBm
-53.82 dBm
-54.50 dBm

oLy
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Tx. Spurious b 2437MHz Ref

Spectrum Analyzer 1
Swept SA

KEYS|GHT Input: RF Input Z: 50 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100 M
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run PN NN NN

1 Spectrum Ref Lvl Offset 2.28 dB Mkr1 2.437 51 GHz
Scale/Div 10 dB Ref Level 20.00 dBm

Center 2.43700 GHz

Span 30.00 MHz|
#Res BW 100 kHz

Sweep 2.93 ms (1001 pts)

Swept SA

KEYS|GH g #Atten: 30 dB PNO: Fast Avg Type: Log-Power
Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 10/10
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run

1 Spectrum

Fpedrum Analyzer 1

Ref Lvi Offset 2.28 dB

Scale/Div 10 dB Ref Level 20.00 dBm
Log
(

#Video BW 300 kHz
#Res BW 100 kHz

5 Marker Table v

Sweep ~2.53 s (30001 pts)

Mode Trace Scale i Function Width Function Value
. 3 .

4.947 2 GHz -53.77 dBm

7.1725 GHz -55.02 dBm

9.620 1 GHz -54.23 dBm

Sep 12, 2024
4:48:32 PM
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Tx. Spurious b 2462MHz Ref

Spectrum Analyzer 1
Swept SA

KEYS|GHT Input: RF Input Z: 50 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100 M
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off PNNNNN
1 Spectrum

Ref Lvl Offset 2.32 dB Mkr1 2.461 01 GHz
Scale/Div 10 dB

Ref Level 20.00 dBm

Center 2.46200 GHz Span 30.00 MHz|
#Res BW 100 kHz Sweep 2.93 ms (1001 pts)

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 10/10
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run

1 Spectrum

Scale/Div 10 dB
Lo
1

Ref Lvl Offset 2.32 dB
Ref Level 20.00 dBm

#Video BW 300 kHz
#Res BW 100 kHz

Sweep ~2.53 s (30001 pts)
5 Marker Table v

Mode Trace Scale Function Width Function Value

5.069 0 GHz -53.86 dBm
7.259 0 GHz -53.94 dBm
9.906 8 GHz -54.26 dBm

Sep 12, 2024
4:49:35 PM
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Tx. Spurious g 2412MHz Ref

Spectrum Analyzer 1
Swept SA

KEYS|GHT Input: RF Input Z: 50 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power

RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100 M
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run

Sig Track: Off PNNNNN
1 Spectrum

Scale/Div 10 dB
Log

Ref Lvl Offset 2.26 dB Mkr1 2.410 74 GHz
Ref Level 20.00 dBm

--._H,..,,_,J,___‘

Center 2.41200 GHz Span 30.00 MHz|
#Res BW 100 kHz Sweep 2.93 ms (1001 pts)

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF #Atten: 30 dB PNO: Fast Avg Type: Log-Power

RL —-— Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 10/10 M
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run

PNNNNN

1 Spectrum Ref Lvi Offset 2.26 dB Mkr1 2.416 7 GHz|

Scale/Div 10 dB

Ref Level 20.00 dBm 2.16 dBm
Lo

» - rr - r - r ]

#Video BW 300 kHz
#Res BW 100 kHz

Sweep ~2.53 s (30001 pts)
5 Marker Table v

Mode Trace Scale Function Width Function Value
. ] .
4.966 7 GHz -54.28 dBm
7.094 0 GHz -54.88 dBm
9.745 4 GHz -54.00 dBm

Sep 12, 2024
4:50:41 PM
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Tx. Spurious g 2437MHz Ref

Spectrum Analyzer 1
Swept SA

KEYS|GHT Input: RF Input Z: 50 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power

RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100

Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run M

PNNNNN
1 Spectrum

Ref Lvl Offset 2.28 dB Mkr1 2.439 49 GHz
Scale/Div 10 dB

Ref Level 20.00 dBm

e T e e
Y . R A %

Center 2.43700 GHz Span 30.00 MHz|
#Res BW 100 kHz Sweep 2.93 ms (1001 pts)

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF #Atten: 30 dB PNO: Fast Avg Type: Log-Power

RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 10/10
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run

1 Spectrum

Scale/Div 10 dB
Lo
1

Ref Lvl Offset 2.28 dB
Ref Level 20.00 dBm

#Video BW 300 kHz
#Res BW 100 kHz

Sweep ~2.53 s (30001 pts)
5 Marker Table v

Mode Trace Scale Function Width Function Value

5.070 8 GHz -52.54 dBm
7.187 5 GHz -54.74 dBm
9.648 3 GHz -55.02 dBm

Sep 12, 2024
4:51:47 PM

Page 69 of 93



Report No.: WSCT-ANAB-R&E240800043A-Wi-Fil

\\\‘ I '/:,
NN, é

’
7/ /,

N\

\\\‘
,, /

N

il A Certificate Number : AT-3951

Spectrum Analyzer 1
Swept SA

KEYSIGHT nput RF
oupling:
RL e Align: Auto

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Preamp: Off

1 Spectrum
Scale/Div 10 dB

Center 2.46200 GHz
#Res BW 100 kHz

Spectrum Analyzer 1
Swept SA

KEYSIGHT fneut RF
oupling:
RL e Align: Auto

1 Spectrum

Scale/Div 10 dB
Log

#Atten: 30 dB
Corr CCorr Preamp: Off

Freq Ref: Int (S)

#Atten: 30 dB

PNO: Fast
Gate: Off
IF Gain: Low

Avg|Hold: 100/100
Trig: Free Run

Ref Lvl Offset 2.32 dB
Ref Level 20.00 dBm

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 10/10
Trig: Free Run

Ref Lvl Offset 2.32 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Page 70 of 93

Avg Type: Log-Power

Tx. Spurious ¢ 2462MHz Ref

M
PNNNNN

Mkr1 2.463 26 GHz

Span 30.00 MHz|
Sweep 2.93 ms (1001 pts)

Stop 26.50 GHz|
Sweep ~2.53 s (30001 pts)
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Tx. Spurious n20 2412MHz Ref

Spectrum Analyzer 1
Swept SA

KEYS|GHT Input: RF Input Z: 50 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100 M
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run PN NN NN

Ref Lvl Offset 2.26 dB Mkr1 2.408 25 GHz
Ref Level 20.00 dBm

1 Spectrum

Scale/Div 10 dB

Center 2.41200 GHz Span 30.00 MHz|
#Res BW 100 kHz Sweep 2.93 ms (1001 pts)

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 10/10
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off
1 Spectrum

Scale/Div 10 dB
Lo
1

Ref Lvl Offset 2.26 dB
Ref Level 20.00 dBm

#Video BW 300 kHz
#Res BW 100 kHz

Sweep ~2.53 s (30001 pts)
5 Marker Table v

Mode Trace Scale Function Width Function Value

4.968 4 GHz -54.20 dBm
7.056 9 GHz -54.44 dBm
9.743 6 GHz -55.42 dBm

Sep 12, 2024
4:54:41 PM
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Spectrum Analyzer 1
Swept SA

KEYSIGHT nput RF
oupling:
RL e Align: Auto

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Preamp: Off

1 Spectrum
Scale/Div 10 dB

Center 2.43700 GHz
#Res BW 100 kHz

Spectrum Analyzer 1
Swept SA

KEYSIGHT fneut RF
oupling:
RL e Align: Auto

#Atten: 30 dB

Corr CCorr Preamp: Off

Freq Ref: Int (S)

1 Spectrum

Scale/Div 10 dB
Log
(

#Res BW 100 kHz
5 Marker Table v

Mode Trace Scale

. 2
5.001 1 GHz
7.2210GHz
9.793 0 GHz

Sep 12, 2024
4:56:43 PM

TX. Spurious

#Atten: 30 dB

n20 2437MHz Ref

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100

Trig: Free Run M

PNNNNN

Ref Lvl Offset 2.28 dB
Ref Level 20.00 dBm

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 10/10
Trig: Free Run

Ref Lvl Offset 2.28 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Function Width

-53.47 dBm
-54.18 dBm
-54.13 dBm
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Mkr1 2.43574 GHz

Span 30.00 MHz|
Sweep 2.93 ms (1001 pts)

Sweep ~2.53 s (30001 pts)

Function Value
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Spectrum Analyzer 1
Swept SA

KEYSIGHT nput RF
oupling:
RL e Align: Auto

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Preamp: Off

1 Spectrum
Scale/Div 10 dB

Center 2.46200 GHz
#Res BW 100 kHz

Spectrum Analyzer 1
Swept SA

KEYSIGHT fneut RF
oupling:
RL e Align: Auto

#Atten: 30 dB

Corr CCorr Preamp: Off

Freq Ref: Int (S)

1 Spectrum

Scale/Div 10 dB
Log
(

#Res BW 100 kHz
5 Marker Table v

Mode Trace Scale
4.997 5 GHz

7.234 3 GHz
9.773 6 GHz

Sep 12, 2024
4:58:44 PM

TX. Spurious

#Atten: 30 dB

n20 2462MHz Ref

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100

Trig: Free Run M

PNNNNN

Ref Lvl Offset 2.32 dB
Ref Level 20.00 dBm

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 10/10
Trig: Free Run

Ref Lvl Offset 2.32 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Function Width

.39d
-54.05 dBm
-54.51 dBm
-54.63 dBm
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Mkr1 2.463 26 GHz

Span 30.00 MHz|
Sweep 2.93 ms (1001 pts)

Sweep ~2.53 s (30001 pts)

Function Value
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Spectrum Analyzer 1
Swept SA

KEYSIGHT nput RF
oupling:
RL e Align: Auto

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Preamp: Off

1 Spectrum
Scale/Div 10 dB

Center 2.42200 GHz
#Res BW 100 kHz

Spectrum Analyzer 1
Swept SA

KEYSIGHT fneut RF
oupling:
RL e Align: Auto

#Atten: 30 dB

Corr CCorr Preamp: Off

Freq Ref: Int (S)

1 Spectrum

Scale/Div 10 dB
Log
(

#Res BW 100 kHz
5 Marker Table v

Mode Trace Scale

.582 4
5.013 4 GHz
7.344 5 GHz
9.499 2 GHz

Sep 12, 2024
5:00:08 PM

TX. Spurious

#Atten: 30 dB

n40 2422MHz Ref

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100

Trig: Free Run M

PNNNNN

Ref Lvl Offset 2.27 dB
Ref Level 20.00 dBm

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 10/10
Trig: Free Run

Ref Lvl Offset 2.27 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Function Width

-53.94 dBm
-54.06 dBm
-53.39 dBm
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Mkr1 2.424 52 GHz

Span 60.00 MHz|
Sweep 5.80 ms (1001 pts)

Sweep ~2.53 s (30001 pts)

Function Value
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Tx. Spurious n40 2437MHz Ref

Spectrum Analyzer 1
Swept SA

KEYS|GHT Input: RF Input Z: 50 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100 M
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run PN NN NN

Ref Lvl Offset 2.28 dB Mkr1 2.432 02 GHz
Ref Level 20.00 dBm

1 Spectrum

Scale/Div 10 dB

Center 2.43700 GHz Span 60.00 MHz|
#Res BW 100 kHz Sweep 5.80 ms (1001 pts)

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 10/10
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off
1 Spectrum

Scale/Div 10 dB
Lo
1

Ref Lvl Offset 2.28 dB
Ref Level 20.00 dBm

#Video BW 300 kHz
#Res BW 100 kHz

Sweep ~2.53 s (30001 pts)
5 Marker Table v

Mode Trace Scale Function Width Function Value

5.020 5 GHz -53.55 dBm
7.3119 GHz -54.45 dBm
9.668 6 GHz -54.54 dBm

Sep 12, 2024
5:01:22 PM
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Spectrum Analyzer 1
Swept SA

KEYSIGHT nput RF
oupling:
RL e Align: Auto

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Preamp: Off

1 Spectrum
Scale/Div 10 dB

Center 2.45200 GHz
#Res BW 100 kHz

Spectrum Analyzer 1
Swept SA

KEYSIGHT fneut RF
oupling:
RL e Align: Auto

#Atten: 30 dB

Corr CCorr Preamp: Off

Freq Ref: Int (S)

1 Spectrum
Scale/Div 10 dB

#Res BW 100 kHz
5 Marker Table v

Mode Trace Scale
5.0011 GHz

7.264 3 GHz
9.765 7 GHz

Sep 12, 2024
5:02:59 PM

TX. Spurious

#Atten: 30 dB

n40 2452MHz  Ref

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100

Trig: Free Run M

PNNNNN

Ref Lvl Offset 2.31 dB
Ref Level 20.00 dBm

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 10/10
Trig: Free Run

Ref Lvl Offset 2.31 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Function Width

-53.47 dBm
-54.51 dBm
-54.19 dBm
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Mkr1 2.454 52 GHz

Span 60.00 MHz|
Sweep 5.80 ms (1001 pts)

Sweep ~2.53 s (30001 pts)

Function Value
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Report No.: WSCT-ANAB-R&E240800043A-Wi-Fil

TX. Spurious ax20 2412MHz Ref

Spectrum Analyzer 1
Swept SA

KEYS|GHT Input: RF Input Z: 50 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100 M
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off PNNNNN

1 Spectrum Ref Lvl Offset 2.26 dB Mkr1 2.413 26 GHz

Scale/Div 10 dB Ref Level 20.00 dBm 3.00 dBm
Log

Center 2.41200 GHz

Span 30.00 MHz|
#Res BW 100 kHz

Sweep 2.93 ms (1001 pts)

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 10/10
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run

1 Spectrum Ref Lvi Offset 2.26 dB

Scale/Div 10 dB Ref Level 20.00 dBm

#Video BW 300 kHz
#Res BW 100 kHz

5 Marker Table v

Sweep ~2.53 s (30001 pts)

Mode Trace Scale i Function Width Function Value

4.994 0 GHz -54.43 dBm
7.2131 GHz -54.65 dBm
9.726 0 GHz -54.43 dBm

Sep 12, 2024
5:09:27 PM
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TX. Spurious ax20 2437MHz Ref

Spectrum Analyzer 1
Swept SA

KEYS|GHT Input: RF Input Z: 50 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL —-— Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100 M
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off PNNNNN
1 Spectrum Ref Lvl Offset 2.28 dB Mkr1 2.439 49 GHz
Scale/Div 10 dB Ref Level 20.00 dBm
Log

Center 2.43700 GHz Span 30.00 MHz|
#Res BW 100 kHz Sweep 2.93 ms (1001 pts)

Swept SA

KEYSIGHT /nput RF #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 10/10
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run

Fpedrum Analyzer 1

1 Spectrum Ref Lvi Offset 2.28 dB Mkr1 2.440 5 GHz|
Scale/Div 10 dB Ref Level 20.00 dBm 1.71 dBm
Lo

1(

#Video BW 300 kHz
#Res BW 100 kHz

Sweep ~2.53 s (30001 pts)
5 Marker Table v

Mode Trace Scale Function Width Function Value

5.071 7 GHz -53.88 dBm
7.336 6 GHz -55.05 dBm
9.800 1 GHz -54.95 dBm

Sep 12, 2024
5:10:58 PM
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Report No.: WSCT-ANAB-R&E240800043A-Wi-Fil

TX. Spurious ax20 2462MHz Ref

Spectrum Analyzer 1
Swept SA

KEYS|GHT Input: RF Input Z: 50 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power

RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100 M
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run

Sig Track: Off PNNNNN

1 Spectrum Ref Lvl Offset 2.32 dB Mkr1 2.463 29 GHz

Scale/Div 10 dB Ref Level 20.00 dBm
Log

Center 2.46200 GHz

Span 30.00 MHz|
#Res BW 100 kHz

Sweep 2.93 ms (1001 pts)

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 10/10
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run

1 Spectrum Ref Lvil Offset 2.32 dB

Scale/Div 10 dB Ref Level 20.00 dBm
Log
(

#Video BW 300 kHz
#Res BW 100 kHz Sweep ~2.53 s (30001 pts)
5 Marker Table v

Mode Trace Scale i Function Width Function Value

. 6 .
5.097 2 GHz -53.62 dBm

7.1954 GHz -54.57 dBm
9.733 0 GHz -54.77 dBm

Sep 12, 2024
5:20:16 PM
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Spectrum Analyzer 1
Swept SA

KEYSIGHT nput RF
oupling:
RL e Align: Auto

1 Spectrum
Scale/Div 10 dB

Center 2.42200 GHz
#Res BW 100 kHz

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Spectrum Analyzer 1
Swept SA

KEYSIGHT 'gpulil_RF e
) oupling:

RL Align: Auto

1 Spectrum

Scale/Div 10 dB
Log
(

#Res BW 100 kHz
5 Marker Table v

Mode Trace Scale

Corr CCorr
Freq Ref: Int (S)

4.996 7 GHz
7.168 1 GHz
9.803 6 GHz

Sep 12, 2024
5:13:52 PM

TX. Spurious ax40 2422MHz  Ref

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100

Trig: Free Run M

PNNNNN

Ref Lvl Offset 2.27 dB
Ref Level 20.00 dBm

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 10/10
Trig: Free Run

Ref Lvl Offset 2.27 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Function Width

7 .

-54.02 dBm
-54.41 dBm
-54.36 dBm
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Mkr1 2.424 52 GHz

Span 60.00 MHz|

Sweep 5.80 ms (1001 pts)

Mkr1 2.427 3 GHz
-1.81 dBm

Sweep ~2.53 s (30001 pts)

Function Value
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Spectrum Analyzer 1
Swept SA

KEYSIGHT nput RF
oupling:
RL e Align: Auto

1 Spectrum
Scale/Div 10 dB

Center 2.43700 GHz
#Res BW 100 kHz

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF

) Coupling: DC
RL Align: Auto

1 Spectrum

Scale/Div 10 dB
Log
(

#Res BW 100 kHz
5 Marker Table v

Mode Trace Scale

Corr CCorr
Freq Ref: Int (S)

5.003 7 GHz
7.244 8 GHz
9.733 0 GHz

Sep 12, 2024
5:15:17 PM

TX. Spurious ax40 2437MHz  Ref

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100

Trig: Free Run M

PNNNNN

Ref Lvl Offset 2.28 dB
Ref Level 20.00 dBm

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

Avg Type: Log-Power
Avg|Hold: 10/10
Trig: Free Run

Ref Lvl Offset 2.28 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Function Width

-53.85 dBm
-54.98 dBm
-55.07 dBm
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Mkr1 2.440 72 GHz

Span 60.00 MHz|
Sweep 5.80 ms (1001 pts)

Sweep ~2.53 s (30001 pts)

Function Value
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TX. Spurious ax40 2452MHz  Ref

Spectrum Analyzer 1
Swept SA

KEYSIGHT nput RF
oupling:
RL e Align: Auto

1 Spectrum
Scale/Div 10 dB

Center 2.45200 GHz
#Res BW 100 kHz

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100

Trig: Free Run M

PNNNNN

Ref Lvl Offset 2.31 dB
Ref Level 20.00 dBm

Spectrum Analyzer 1
Swept SA

KEYSIGHT 'gpulil_RF e
oupling:

RL e Align: Auto

1 Spectrum

Scale/Div 10 dB

#Res BW 100 kHz
5 Marker Table v

Mode Trace Scale

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 10/10
Trig: Free Run

Corr CCorr
Freq Ref: Int (S)

Ref Lvl Offset 2.31 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Function Width

-53.65 dBm
-54.77 dBm
-54.11 dBm

4.996 7 GHz
7.1619 GHz
9.932 4 GHz

Sep 12, 2024
5:17:29 PM

Page 82 of 93

Mkr1 2.454 52 GHz

Span 60.00 MHz|
Sweep 5.80 ms (1001 pts)

Sweep ~2.53 s (30001 pts)

Function Value
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6.6. Radiated Spurious Emission Measurement
6.6.1. Test Specification
Test Requirement: FCC Partl5 C Section 15.209
Test Method: ANSI C63.10: 2014
Frequency Range: 9 kHz to 25 GHz
Measurement Distance: 3m
Antenna Polarization: Horizontal & Vertical
Operation mode: Transmitting mode with modulation
Frequency Detector RBW VBW Remark
9kHz- 150kHz | Quasi-peak | 200Hz 1kHz Quasi-peak Value
150kHz- Quasi-peak 9kHz 30kHz | Quasi-peak Value
Receiver Setup: 30MHz
30MHz-1GHz | Quasi-peak | 100KHz | 300KHz | Quasi-peak Value
Peak 1MHz 3MHz Peak Value
RQove 1GHz Peak 1MHz 10Hz Average Value
Sauenc Field Strength Measurement
q y (microvolts/meter) Distance (meters)
0.009-0.490 2400/F(KHz) 300
0.490-1.705 24000/F(KHz) 30
1.705-30 30 30
30-88 100 3
88-216 150 3
Limit: 216-960 200 3
Above 960 500 3
Field Strength Megsurement
Frequency . Distance Detector
(microvolts/meter)
(meters)
500 3 Average
Above 1GHz 5000 3 Peak
For radiated emissions below 30MHz
Distance = 3m
Computer [
‘ Pre -Amplifier
Test setup:
O'Smi le—— Turn table
— Receiver
30MHz to 1GHz
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coaxial cable <

(6m)

i 3m >

‘ Receiver: Pre-amplifier:

L, Coaxial cable {1m}+~

Above 1GHz

coaxial cable ™
(8m)

[ Receiver T Pre-amplifier l

Coaxial cable {1m)+

Test Procedure:

1. For the radiated emission test below 1GHz:
The EUT was placed on a turntable with 0.8 meter
above ground. The EUT was set 3 meters from the
interference receiving antenna, which was mounted
on the top of a variable height antenna tower. The
EUT was arranged to its worst case and then tune
the antenna tower (from 1 m to 4 m) and turntable
(from O degree to 360 degrees) to find the maximum
reading. A pre-amp and a high PASS filter are used
for the test in order to get better signal level.

For the radiated emission test above 1GHz:

Place the measurement antenna on a turntable with
1.5 meter above ground, which is away from each
area of the EUT determined to be a source of
emissions at the specified measurement distance,
while keeping the measurement antenna aimed at
the source of emissions at each frequency of
significant emissions, with polarization oriented for
maximum response. The measurement antenna
may have to be higher or lower than the EUT,
depending on the radiation pattern of the emission
and staying aimed at the emission source for
receiving the maximum signal. The final
measurement antenna elevation shall be that whi
maximizes the emissions. The measurement /.,
antenna elevation for maximum emissions s @i
restricted to a range of heights of from 1 m t

above the ground or reference ground plane\*
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3. Corrected Reading: Antenna Factor + Cable Loss +
Read Level - Preamp Factor = Level

4. For measurement below 1GHz, If the emission level
of the EUT measured by the peak detector is 3 dB
lower than the applicable limit, the peak emission
level will be reported. Otherwise, the emission
measurement will be repeated using the quasi-peak
detector and reported.

5. Use the following spectrum analyzer settings:
(1) Span shall wide enough to fully capture the

emission being measured;

(2) Set RBW=100 kHz for f <1 GHz; VBW =RBW;
Sweep = auto; Detector function = peak; Trace =
max hold,;

(3) Set RBW = 1 MHz, VBW= 3MHz forf = 1 GHz
for peak measurement.

For average measurement: VBW =10 Hz, when

duty cycle is no less than 98 percent. VBW = 1/T,

when duty cycle is less than 98 percent where T is
the minimum transmission duration over which the
transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.
Test results: PASS
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6.6.2. Test Data(worst case)
Please refer to following diagram for individual
The worst mode is 11b
Below 1GHz
Horizontal:
87.0 dBu¥/m
7
67
LTy FCC Part15 BE-Class B_30-1000MHz
47 Margin -6 dB i
5
37
27 peak
17
7
-3
13
-23
-33
30.000 60.00 [MHz] 300.00 1000000
Frequency | Reading | Factor Level Limit |[Margin o
No. (MHz) (dBuv) | (dBfm) ((dBuV/m}|(dBuVim)| (dB)
1 67 6455 4308 -21.75 21.33 4000 |-1867| QP
2 827206 48.94 -24.01 2483 4000 |-15.07| QP
3 110.5687 48,28 -22.46 | 2682 4350 |-16.68| QP
4 166.0680 50.49 -20.08 30.41 4350 |-13.09( QP
5 * | 2399873 61.82 -22.59 39.23 46.00 |-677 | QP
] 299 4471 48.09 -20.20 27.89 46.00 |-1811| QP
ADD: Bui strial Park,No.58 and 60, Tangtou Avenue, Shiyan Stgéet, Bao'an District, Shenzhen City, Guangdéng Province, China
FAX :0086-755-86376605 E-mail: fengbing. wang@wsct-cert.com Hitp: www.wsct-cert.com
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Vertical:
87.0 dBu¥/m
77
67
57 FCC Part15 RE-Class B_30-1000MHz
Margin -6 dB ]
47 : =
" |
37 ":I:' 3 3 | ] ! [
i 4
27 w peak
17
7
-3
-13
-23
-33
30.000 60.00 [MHz] 300.00 1000000
Frequency | Reading | Factor Level Limit |Margin o

No. (MHz) (dBuv) | (dBfm) |{dBu/m)|({dBuV/m)| (dB)

1* 36.1430 53.96 -19.45 34 .51 4000 |-54% | QP

2 71.7691 222 -22.52 29.70 4000 |-10.30| QP

3 7599754 56.90 -23.487 3293 4000 |-707 | QP

4 106.6652 4977 -22.483 26.84 4350 |-1666| QP

5 166.1409 50.60 -20.10 30.50 4350 |-13.00| QP

6 2308822 52.20 -22.548 28,61 46.00 |-16.39| QP

Notel.:

Freq. = Emission frequency in MHz

Reading level (dBuV) = Receiver reading

Corr. Factor (dB) = Antenna factor + Cable loss - Amplifier factor.
Measurement (dBuV) = Reading level (dBuV) + Corr. Factor (dB)
Limit (dBuV) = Limit stated in standard

Margin (dB) = Measurement (dBuV) — Limits (dBuV)
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Above 1GHz
Note 1. The marked spikes near 2400 MHz with circle should be ignored because they are Fundamental
signal.
Note 2: The spurious above 18G is noise only, do not show on the report.
Note 3: Report and only recorded the worst-case scenario “MIMO Mode 802.11b”.
1 GHz to 18 GHz, MIMO Mode 802.11b Low Channel
Horizontal :
T FPeak AW =1 PE —— Limi1 Limit2 Traca1 Trace?

1 24387500 55.75 7T 48.05 74 -18.25 138.5 | Horizontal PK Pass
1 24387500 38.19 7T 3049 54 -15.81 138.5 | Horizontal A Pass
1 24387500 55.75 77 48.05 74 -18.25 1385 | Horizontal QP FPass
2 3518.1250 55.57 2974 45.83 74 -18.43 -0.1 Horizontal PE Fass
2 351B.1250 3rar o074 27.83 54 -16.63 -0.1 Horizontal Al Fass
2 351B.1250 55.57 o74 45.83 74 -1g.43 -0.1 Huorizontal apP Pass
3 50300000 58.25 21.85 M3 74 -17.78 113.2 | Horizontal PE Pass
3 50300000 47.25 21.85 253 54 -5.75 113.3 | Horizontal A Pass
3 50300000 56.25 21.85 M3 74 -17.75 113.3 | Horizontal QP Pass
4 10716.0000 43.6 301 4.5 74 -30.4 938 Horizontal PK Pass
4 10716.0000 36.15 301 -2.85 54 -17.85 938 Horizontal A Pass
4 10716.0000 43.6 301 4.5 74 -30.4 938 Horizontal QP Pass
5 14223.0000 481 41.21 7.80 74 -24.9 233.7 | Horizontal PK Pass
5 14223.0000 4211 41.21 0.2 54 -11.89 233.7 | Horizontal A Pass
5 14223.0000 481 41.21 7.80 74 -24.9 233.7 | Horizontal QP Pass
Li] 17937.0000 5345 46.08 737 74 -20.55 360.2 | Horizontal PK FPass
Li] 17937.0000 45.81 46.08 -017 54 -5.08 360.2 | Horizontal Al Fass
Li] 17937.0000 5345 46.08 737 74 -20.55 360.2 | Horizontal QP Fass

-mail: fengbing.war
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Vertical:
| T Peak P AV =3 PH —— Limiti Limit2 Traca1 Tracel |
FreqGHz]
1 24831250 45.48 T.85 38.63 T4 -27.52 25789 Vertical PK Fass
1 24831250 ar T.B5 28.15 54 -17 2578 Vertical A Fass
1 2483 1250 48.48 T.85 3863 74 -27.52 25789 Vertical QP Fass
2 38231250 40,68 11.82 waTT 74 -24.31 218.1 Vertical PK Fass
2 38231250 40.34 11.82 2842 54 -13.66 218.1 Vertical A Fass
2 38231250 40,68 11.82 FTT T4 -24.31 218.1 Vertical ar Fass
3 58108250 58.11 21.71 M4 T4 -17.88 53.4 Vertical PK Fass
3 58108250 47.14 21.71 2543 54 -6.B6 53.4 Vertical A Fass
3 58108250 58.11 21.71 M4 T4 -17.88 53.4 Vertical ar Fass
4 10662.0000 43.81 38.03 4.78 T4 -30.18 T Vertical PK Fass
4 10662.0000 38.72 38.03 23 54 -17.28 T Vertical A Fass
4 106G62.0000 43.81 38.03 4.78 74 -30.19 T Vertical QP Pass
5 13674.0000 50.07 40.65 8.42 T4 -23.83 138.7 Vertical PK Fass
il 13674.0000 41.28 40.65 0.64 54 -12.71 138.7 Vertical A Fass
5 13674.0000 50.07 40.65 0.42 T4 -23.83 138.7 Vertical QP Fass
Li] 17987.0000 53.22 48.28 G54 74 -20.78 360.1 Vertical PK Fass
Li] 17967.0000 48.28 48.28 0.01 54 -7.71 360.1 Vertical A Fass
Li] 17967.0000 53.22 48.28 G54 T4 -20.78 360.1 Vertical ar Fass

at, Bao'an District, Shenzhen City, Guangdéng Province, China

E-mail: fengbing. wang@wsct-cert.com Http: www.wsct-cert.com
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1 GHz to 18 GHz, MIMO Mode 802.11b Middle Channel

Horizontal :

¥ Peak P AN =2 PE —— Limi1 Limnit2 Traca1 Trace?

[dBiL

haalisdandi

1 1841.2500 48.79 2 44.79 T4 -27.21 155.1 Horizontal PK Pass
1 1841.2500 31.24 2 20.24 54 -22.76 155.1 Horizontal A Pass
1 1841.2500 48.79 2 44.79 T4 -27.21 155.1 Horizontal QP Pass
2 3416.2500 53.36 9.45 43.91 T4 -20.64 B Horizontal PK Pass
2 3416.2500 3|7 9.45 27.25 54 -17.3 B Horizontal A Pass
2 3416.2500 53.36 9.45 43.91 T4 -20.64 B Horizontal QP Pass
3 5770.0000 58.15 21 38.15 T4 -14.85 350.3 | Horizontal PK Pass
3 5770.0000 48.61 21 25.61 54 -7.38 350.3 | Horizontal A Pass
3 5770.0000 58.15 21 38.15 T4 -14.85 350.3 | Horizontal QP Pass
4 o703.5000 41.64 37.80 375 T4 -32.38 3077 | Horizontal PK Pass
4 o703.5000 33.58 37.80 -4.31 54 -20.42 3077 | Horizontal A Pass
4 o703.5000 41.64 37.80 375 T4 -32.38 3077 | Horizontal QP Pass
5 11745.0000 48.49 38.83 7.66 T4 -27.51 2384 | Horizontal PK Pass
5 11745.0000 4213 38.83 3.3 54 -11.87 2384 | Horizontal A Pass
5 11745.0000 48.49 38.83 7.66 T4 -27.51 2384 | Horizontal QP Pass
Li] 17784.0000 53.06 45.05 2.01 T4 -20.84 2575 | Horizontal PK Pass
Li] 17784.0000 45.33 45.05 D.28 54 -8.67 2575 | Horizontal A Pass
Li] 17784.0000 53.06 45.05 2.01 T4 -20.84 2575 | Horizontal QP Pass
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Vertical:

[dBiuv)]

T Feak

¥

AN

=1

PR —

World Standardization Certification & Testing Group (Shenzhen )Co.,ltd.

Limrf1 Limnits

Traca1

Traced |

afas

ANSI National Accreditation Board
ACCREDITED
Bl |50/ IEC 17025

TESTING LABORATORY
Certificate Number : AT-3851

Freq[GHz)

1 2437 5000 48.65 7T 40.85 74 -25.35 2746 Vertical PK FPass
1 2437 5000 T 7T nm 54 -16.28 2746 Vertical A Pass
1 2437 5000 48.65 7.7 40.95 74 -25.35 2746 Vertical QP Pass
2 34043750 58.82 237 48.45 74 -15.18 224 Vertical PK Pass
2 3404 3750 37.56 837 28.18 54 -16.44 224 Vertical A Pass
2 3404 3750 5g.82 237 4045 74 -15.18 224 Vertical QP Pass
3 5T73B8.7500 G66.98 21.18 45.8 74 -7.02 -0.1 Vertical PK Pass
3 5T73B8.7500 47.26 21.18 208.08 54 -6.74 -0.1 Vertical A Pass
3 57387500 G698 21.18 45.8 74 -T.02 -0.1 Vertical QP Pass
4 85125000 40.55 Fz 335 74 -33.45 2034 Vertical PK Pass
4 8512.5000 31.23 3rz -5.97 54 -22.77 2034 Vertical A Pass
4 8512.5000 40.55 3rz 3.35 74 -3345 2034 Vertical QP Pass
il 11745.0000 45.91 38.83 7.08 74 -28.08 485 Vertical P Pass
5 11745.0000 41.88 3883 313 54 -12.04 405 Vertical A Pass
5 11745.0000 45.91 3823 7.08 74 -28.09 48.5 Vertical QP Pass
Li] 17974.5000 54.03 48.33 7T 74 -19.87 285 Vertical PK Pass
Li] 17874.5000 46.36 46.33 0.03 54 -T.64 285 Vertical A Pass
Li] 17874.5000 54.03 48.33 77 74 -19.a7 285 Vertical QP Pass
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1 GHz to 18 GHz, MIMO Mode 802.11b High Channel

Horizontal :

T FPeak AV [=]-] PE — Limr1 Limnit? Trace1 Trau:n2|

[Bi L

Freq|GHz]

1 2028.7500 41.18 2.868 38322 74 -32.82 262.2 | Horizontal PK Pass
1 203B8.7500 3233 2.86 2047 54 -21.67 2829 | Horizontal A Pass
1 203B8.7500 41.18 2.86 38.32 T4 -32.82 2829 | Horizontal QP Pass
2 2438.7500 48.12 7.7 3842 T4 -27.88 2486 | Horizontal PK Pass
2 2438.7500 ETNE] 7.7 30.03 54 -16.27 2486 | Horizontal A Pass
2 2438.7500 48.12 7.7 3842 T4 -27.88 2486 | Horizontal QP Pass
3 5718.7500 575 213 382 T4 -18.5 277.2 | Horizontal PK Pass
3 5718.7500 47.18 213 25.88 54 -5.82 277.2 | Horizontal A Pass
3 5718.7500 575 213 382 T4 -18.5 277.2 | Horizontal QP Pass
4 96375000 3004 ar.es 2.08 74 -34.08 1355 | Horizontal PK Pass
4 9637 5000 3285 3ar.es -5 54 -21.15 1355 | Horizontal A Pass
4 9637 5000 3084 3a7.85 2.08 74 -34.08 1355 | Horizontal QP Pass
il 11745.0000 46 38.83 77 74 -28 1153 | Horizontal PK Pass
] 11745.0000 42.16 3883 3.33 54 -11.84 115.2 | Horizontal A Pass
5 11745.0000 46 38.83 77 T4 -28 115.3 | Horizontal QP Pass
Li] 17920.5000 55.32 48.03 9.20 T4 -15.68 0.6 Horizontal PK Pass
Li] 17920.5000 45.73 48.03 03 54 -8.27 0.6 Horizontal A Pass
Li] 17920.5000 55.32 48.03 9.20 T4 -15.68 0.6 Horizontal QP Pass

Baoli‘an Industrial Pask,No.58 and 60, Te W hiyan Stgéet, Bao'an [
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Vertical:

¥ Peak AW [+1] PE — Lim&1 Limit2 Traca1 Trace?

1 2397 5000 4568 7.56 381 74 -28.34 78 WVertical PK Pass
1 2397 5000 |T7 7.56 28.21 54 -17.23 78 WVertical A Pass
1 2397 5000 4568 7.56 381 74 -28.34 78 WVertical QP Pass
2 3827 5000 4888 11.82 arer 74 -24.11 T0.2 WVertical PK Pass
2 3827 5000 41.03 11.82 28,11 54 -12.87 T0.2 WVertical A Pass
2 3827 5000 4888 11.82 arer 74 -24.11 T0.2 WVertical QP Pass
3 57881250 81.5 21.02 40.48 74 -12.5 0.1 WVertical PK Pass
3 57881250 4712 21.02 281 54 -6.88 0.1 WVertical A Pass
3 BTER.1250 61.5 21.02 40.48 74 -125 -0.1 Vertical QP FPass
4 80400000 38.59 37.38 1.21 74 -35.41 447 Vertical PK FPass
4 88400000 31.81 37.38 =557 54 -22.19 87 Vertical Al Fass
4 88400000 38.59 37.38 1.21 T4 -35.41 47 Vertical QP FPass
5 11512.5000 45,78 38.04 8.72 74 -28.24 380 WVertical PK Pass
5 11512.5000 3a8.08 38.04 -0.95 54 -15.82 380 WVertical A Pass
5 11512.5000 45,78 38.04 8.72 74 -28.24 380 WVertical QP Pass
8 17973.0000 533 48.32 .88 74 -20.7 380 WVertical PK Pass
8 17973.0000 48.18 48.32 -0o14 54 -7.82 380 WVertical A Pass
8 17973.0000 533 48.32 .88 74 -20.7 380 WVertical QP Pass
Note:

1. All emissions not reported were more than 20dB below the specified limit or in the noise floor.

2. Emission Level= Reading Level+ Probe Factor +Cable Loss.

3. Data of measurement within this frequency range shown “--" in the table above means the reading of
emissions are attenuated more than 20dB below the permissible limits or the field strength is too small to
be measured.

“Please refer to Annex "Set Up Photos-15C" for test setup photos”

s END OF REPORT*xxx
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